o INFQ@L“U
s i\"‘h""iﬂ?' cotr

Chiarige (Centrat Region)

.ub-_.S;\-manﬂﬂ) C f’lﬂih’iﬂ(«ﬁ Rf-‘iﬁ'ﬁﬂ {Scssnm. Aiﬁ" 31 "'il”ﬂ St?;)iﬁﬂbm‘, 2020) of the stpulated

safepuards, along with

irronment cleatance.




T

; i Uckllﬁ\‘v-».yfrﬁ ‘4

.g;;b: Six-monthly Cowpliance Report (Session: April, 2020 - September, 20203 of the “stipuiated
:};i_w._i_tjt:anmc:m:xi cenditionsisafoguards in the Bavironmental Clearance letter and Environmental monitaring,
report {or the Revision & Expansion of Group Housing “County One O Seven” Project focated at G-
-T)i-?’%f-if%f__f?\]plm), seclor-107 Noida, Distriet Gawam Budh Nagar, Uttar Pradesh by Mis Act _[ﬂfﬁii’-"ﬁy
Bevelopers P, 1d. '

: R ez Iinv;rtmmmmi Clearance Letter No. 62 UParyw/SEACHA58/2018 dated 03 January, 2019
[...]
shall be made that waste water and sonm water do not get mixed,

27, ROC from Ground Water Board is to be submitted fof Grifling of tube weli for yse of Water Susply.

38, Al the internal drains are 10 be covered 1l tha disposal point.

= %@‘-&n\'irenmemai tlearante is itsued ‘s_ul?_ierz 1w fend use verficalion. Locat suthorily / planning authority
1 QE : Dﬁxge\nsure this with respect to Rulgs, Rep tions, Notifications, Governmient Bisalutions, Circidans, et

iy

o

éﬁ\ issuad
Sl N

{ 0

\\‘Yo

b

Ypaint should e used on the oo tap Qﬁ‘fgg&}%\wa}%g of Wie buitding tower for cooting rHect.

Page 7of B



GH-0L/A/8 (8ipha) Secter- 107, Molds,
Py 1ad.

.G for Bevising & txpaosion of Srvup Housing Project “County One O Seven” a1 Fiot o
District- Gautam Budh Hagar, 1.0, M/ Ace Infracity De

Mo cosstradion/sperativa is 1o be staried withou! obtaining Prior Eaviionmental Cestance. Cancaaling
factual date anc information or sebmission of false/Tabricsted data and fallure 10 comply with. any of the conditions
stipuigied in the Prior Environmontal Clearance Mlract action whider the provision of Environmentat {Protecton) A,
1486,

This Erdronmentat Clearance s subject to ownership of the sile by the sroieqt proponents in confirmation
with gpproved Master Plan Tor G.B. Nagar. o case of wiolstion) it weuld nat be elfertive snd would automatically be
stand canceiied,

The project proponent has to ensure that the proposed site In act » part of any no- development tone as
rgqinred/prosaribed/indentified under law, In cese of thé viclation this permission. shall automatically deamed 1o be
cancetiod. Also, in the evant of any tispute on ownership o Jand use of the proposed dite, this Clearange shati
automatically doemed 1o be cancelfed.

The groject proponent has 1o mandeionly subimit the complisnce of specific conditions po- 4, 3, 4, % & 19
given in .0 {atter within 3 peonihs, falling which the Clearance shall automatically deemed o be cancelled,

Fuither pioject preponent has 1o submiBy the regular § monthly compitance report regarding general & spetific
conditions as specifiod Inthe £.0 letter and comply the provision of £1A notification 2006 {as Amended},

These stipulations would be énforced among others under the provisions of Water {(Provention and Contred of
Poflution) Act, 1274, the Alr {Provention and Control of Pollution} Act, 1981, the Environment {Proteciion) Act, 1986,
the Public tizhitity itnsurance) Act, 1991 and E1A Hotification, 2006 incuding the smnndmmts aod rules made
thereafter.

{Ashich Thugti}
Member Secretary, SEIAA

ik ST - APyl SEALIA458/2018 DatedrAs above
Copy with enc!osure for Information and necessary action to:
Y. The Priccipsl Secretary, Department of Envine cm"\em Govt., of Uttar Pradesh, Lucknow.
2. Advisor, 14 Division, Misistry of Envitonment, Forests & Climste Change, Govt, of india, Indira Zaryavaran
Ehavean, jor Bagh Road, Aliganj, New Dalhi,
i additional Ditector, Regionat Office, Ministry of Enviconment & Forests, {Centeal Begion), Keadriva Bhawan, 5th
Floor, SectorH, Aliganj, Luckngoe.
4. District Magisteste 6.8, Nagar.
5. The Member Secretary, U.P, Pollution Control Board, TC-12V, Parvavaran Bhawan, Vibhutl ¥hand, Somti Nagar,
uchatw,
é.  Copy io Web Masterf guard file,

/
/

{Ashish Tiwari)
Membar Secretary, SEinA

Page Bof 3



VHYAUYH

YHYAVE

YOION D

3}S 090,

GROOL ! L 31vDS

FNCdLH ¥
AN AH e

AN OUIANW wves

N AVMTHVY macons

QYOH HONYSE —

QYQY QISOJ0Ud J BNLESING e

AVOY ONF v

AVMSSZHEXT e

AYMHDIH TYNOLLYN e

NIYHG TYNYD ‘any

1Z ANBWEOIIA2G INDYL uaay ]I
FUNLINNOY 7

235 B8

AMISNON [T

FHOGHOD. IHIT AVMIvY
NOILY.LHOJSNYAL Bl

17128 HATYS EER

NEIHD IYNOUYINDTY 954
ONNOHO AYYd % WEVe B

ALFTRLN f AL DY B
TVNOLLUASN SR
DNISNOHIYYM 1 3175 310HM HES
IVIDUINWOD FEER

1X3 ONIORTONI IOVEY 3avTith S
Y ALIGNZ0 HEIH} THLNIOIS3Y- T
ALIONZO WNIOTW) 1YIANIOISIY BT

QN3931

0¢ - NV1d ¥31SVIN VAION

AVEVIZYHD




beny gp omil Y

[REUERENT2 Bh vyl
TLROTY 13AEe 11 0T

M"“‘:’E‘

6
&

1
.

SIS

i

oy W

VRS [REARSVE E3adn Y]

.&m&.@ﬁ

{ PIIE B W] £
. 42heg 19w 0045 1aa 3 v g 1o ok 1806NKT 0 S0 ¢

VIATT J005 H00 1 1581 riig
HOY YIVKS g LOAVMXE BT

-

B o

£

[Fh37

b

(68
)

i3

4

G332 HODY Y3Kve 17 Hivs|

Ealon
U

g3

&

s
i s
¥ 4301

“




WATER REQUIREMENT — .

HRNEXURE - 5

The water supply will be provided through the Municipal Supply. The total water requirement is

approx. 239 KLD, out of which total domestic water requirement is 190 KLD. The fresh water

requirement is approx. 133 K1LD (which is 70% of the domestic water demand}. The comparative

water calculation is given below in Table 4;

Table 4;: Comparative Water Calculation (BC accorded +Revision/Expansion)

Value as per | Revision/Expa Total Quantity

earlier EC nsion (ILC accorded

S. No. Description {K1.D) (KLY +Expansion)

(KLD)

I Total water demand 178 61 239
2. Domestic water 142 48 190
3. I'resh water 100 33 133
4. Waste water 113 50 163
5. STP Capacity 135 63 200

2.6



The revised daily water requirement calcu

Table 5: Calculations for Daily Water Demand (EC

ation is given below in Table 5:-

accorded +Revision/IExpansion)

e

—

Total Water

{ S. | Description Total Rate of water | Requirement
i No. Occupan demand (KLD)
cy (Iped)
A Bomestic Waer—— .
I. | Residents -] io3s 86 89
2 [ Servants 907 86 78
3. ﬁcmmation - 150 15 2.25
4. | Club - 200 45 9
5. | Staff o 50 45 2.25
fT ...... - | -
|  Total domestic water demand 190 KL
B. | Horticulture and Landscape | 7003.21] . 4 Vsgm | 28
development
Mc_"*ﬁuﬁii}?@ﬁ?fm Swimming 10
Pool
D. | Filter Backwater 10

|
Grand Total

(AFB+C+D) = 238 KL.D




ArREeXxVRE- ©

Table 6: Waste Water Calculations (EC accorded +Revision/Expansion)

PDomestic Water Requirement 190 KLD

»  Fresh (70% of domesti¢ water required) 133 KLD

e Flushing (30% of domestic water required) | 57 KLD

Waste Water Generated 16+ 57 =163 KL.D
{80% fresh + 100% flushing )

The water balance diagram during non-rainy & rainy season is shown befow in figure 1&2:




ANNEXVRE ~ G

10
KLD

FLUSHING:
(57 K1L.LD)
. {30% of Domestic
. water)

4,

| HORTICULTURE

(28 KLD)

57 KLD
L] ﬂ$ w [0 8 L] MR -] J

10

1]
i

' 28 KLD
f% "] Wt »n ikt -7 AT o mi
| n
f
. 4

45 KL.D

-3 [ o foe ]

@ 90 % of 10 KLD =9
KLD

@ 80 % of 163 KLD =130

KLD

Ki.p

Bttt

SWIMMING POOL
(10 K1.I)

ll——-uu-b Waste water
W ow i Recyeled Water

Fresh Water

Figure — 1: Water Balance Diagram (During Non-Rainv Season)

2%




ANNEXURE- &

FLUSHING
(57 KLD)

_ (30% of Domestic

water)

1] S‘Ztnllnslji) SRR B ey E mﬂ E
L] |
=
>
[} Q E
] 5%
[ =]
s
[
E [>.=]
%
3 D
ﬁ73lﬂi§L 1 froosg -3 [ B imy
@ 90 % of 10 KLD =9
KLD
>

w

el WV aste water
ma el Recycled Water

Fresh Water

SWIMMING POOL
(10 KLD)

Figure — 2: Water Balance Diagram (During Rainy Season)

29




BrINE XVUKE -

Wastewater Generation & Treatment
IUis expected that the project will generate approx. 163 KLD of wastewater. The wastewater will
be treated in the STP provided within the complex generating 200 KLD of recoverable water

from STP which will be recycled within the projeet but 73 K1 and 45 K1.I) in rainy and non

rainy season, respectively will hecome surplus which will be discharged to external sewer line.

SCHNOLOGY
Sewerage System
An external sewage network shall collect the sewage from all units, and flow by gravity to the

sewage treatment plant,
Following are the benefits of providing the Sewage Treatment Plant in the present
circumstances:
¢ The process has long retention time and can absorb shock load situation.
* Reduced net daily water requirements, source for Flushing and Horticultural purposes by
utilization of the treated wastewater.
*  Reduced dependence on the public utilities for water supply and sewerage systems.
* The process produces a well-oxidized shudge in small quantities enly. which can be
removed and used as manure.

a. Wastewater Details
(a) Daily ioad ; 163 KLLD
(b) Duration of flow to STP : 24 hours
(¢) Temperature : Maximum 32°C
(d) phH : 6.5-8.5
{e) Colour : Mild
(H T.8.S. (mg/l) : 250-400 mg/!
() BOD;s (my/t) : 300-400 mg/!t
{h) COD (mg/h : 600-700 mg/l
b. Treated effluent
(a) pH : 6.010 8.5
(b) B.O.D. ; <10 mg/l
(c) C.0.D. : <30 mg/l
(dy  Total Suspmdcd Solids : <’20mg/]
\)“,A}f’ t’@ .
c. hyé{’\tg’i eifluast“l\'ltu UF (()p(lmml)
@l plb )w“! : 6.0 t0 8.5
Z
5

430



(b) 3.0.D. : <5 mg/l

(¢) C.0.D. : <10 mg/l
(d) Total Suspended Solids : <5 mg/l
d. Treatment Technology

MBBR TECHNOLOGY

Moving bed biofilm reactor technology is hased on the principle of attached growth process.
Raw sewage will be collected under gravity into the equalization tank after allowing to pass
through the bar screen. Screens will be provided in screen chambers and it will be manualty
cleaned by going down to a platform. The bar screen, by removing coarse solids from the

sewage help in protecting the raw sewage pump.

The raw sewage equalization tank, through temporarily holding the incoming sewage
tacilitates both pumping of sewage through the STP and dampening the flow variation in the
received sewage. sewage handling pump will be provided in the collection cum equalization
tank to pump the collected waste water to the next MBBR tanks. Air will be introduced in this
tank to prevent any potential foul smell problem & to provide the mixing of wastewater {0
avoid the sedimentation of solids in this tank. Air Grid used for acration purpose shall be non-

clog.

The sewage collected in equalization tank is pumped and passed through the moving bed
bioreactor. Bioreactors will be provided for the efficient working and removal of BODs for
the required retention time. The process inside the moving bed bioreactors consists of adding
small cylindrical-shaped polyethylene/polypropylene carrier elements in aerated basins to
support biofilm growth, The small cylinders are provided with a cross inside the cylinder and
longitudinal fins on the outside. The biofilm carriers are maintained in the reactor by the use
ol'a perforated plate with appropriate slot at the tank outlet. Alr agitation or mixers are applied
i a manner to continuously circulate the packing, The waste water from first bioreactor fows
by gravity through the perforated plate/mesh to the next biorcactor kept in series. Inside the

"]{n;}}izghic bacteria grow in an attached growth from around the moving plastic

TN
TNy, i . . .
cateactors. The bacteria have to reduce BOD & COD of waste water in the
i
N

i




ANNEXURE - 1

presence of oxygen provided through the air grids located at the bottom of the reactors. The
Process does not reguire any return activated sludge flow or backwashing. From the bio-
reactors, the effluent passes by gravity into the clarifier (Tube Settling Tank). Clarifier will be
a hepper bottom sedimentation tank provided with appropriate size PVC tube deck media. The
suspended solids will settle at the bottom of the tank & clear supernatant will overtlow to filter
feed tank through outlet launder. The collected sludge at bottom shall be transferred through

pumps to sludge helding rank.

The clear supernatant after clarifier will be collected in to filter feed tank. This tank will act as
housing tank for filter feed pumps. The clarified & disinfected water will be then fed to

NHration unit.

Filtration unit consisting of Dual Media sand filter, activated carbon filter and uitra Hltration
system (optional) will remove the residual impurities such as odor/color, suspended solids,
BOD/COD. The treated water after the filtration unit will be collected in frrigation cum Flushing
waler storage tank from where it is transferred to flushing water tank at terrace & Irrigation
system. Excess sludge from the bottom of the settling tank will be removed and transferred 10
shudge holding tank. Air grid shall be provided in this tank to avoid conversion into anaerobic
conditions, thickening of sludge and keep sludge in homogenous condition. The digested &
thickened sludge shall be further thickened through Sludge Dewatering System (Filier press with

screw pump) and disposed off periodically through closed tanker or can be reused as manure.

%



AECEND.
¥

FLOW LR
revision

Figure 3: Schematic Diagram of STP

Sewer System
The alignment and slope of the sewer line will follow the road network, drains or natural ground

surface and will be connected to the trunk sewers. The discharge point will be a treatment plant,
a pumping station, a water course or an intercepting sewer. Pumping stations would be provided
at places where the natural slope of the terrain is insufficient to permit gravity flow or the cost of

excavation is uneconomical to do the same.




e

il
] e
e

o
EHES

TRAFFIC CIRCULATION PLAN

HE

5
e
5

. BR
i

|

BASEMENTZ

S I AL
T PO SSEG M

SITE PLAN

MENT




¥
7
aa

BT e
[ ey

SEAWHR AL
AL R F

-1

BT

M

SFE
Wik

TRAFFIG CIRCULATION PLAN

VAT N ST
T MR RE

A
i

il

SETHE

S BECERN 5E

prore—— 32 SIX STEANINE
. Amae

|

ot cE En Y et

) FRNT

L
10
GOUD R

i

b
T

" GARIY

Rod TS (T
ol PN RENES

W 1}

-y A
- Y B o
. 7 ij R .
PRy e
2 l,ni?w“‘ L %

3 M WIDE PATH FOR IRE
TENDER, DESIGNED £0R 60 “ON L04D

—
rd
Ll
=

o




AMNNE XURE - L

CIN: U70102UFP2012PTCO52254

Date: ~'0. 09 . 1¢

To,

DGM

Projecet JAL

JAL

Sector - 37, Noida, G.B. Nagar U.P.

Subject: Request to provide fiesh water supply for the group housing project “County One O
Seven” at plot no. GH-01 A/B (Alpha), Sector — 107 Noida (U.P.) ‘

Dear Su/Madam

We, M/s Ace Infracity Develope:rs Pvi L.td has planned group housing project “County One O
Seven” at plot no. GH-01 A/B (Alpha), Secior — 107 Noida (U.P.) for which we request your

kind consent fo provide the required water for the same.

The group housing project “County One O Seven” have 230 units for which water is required,

We arc an Environment Friendly Company that promotes initiatives that endeavors to save

water. ‘
We request you to grant-us the permission for the above mentioned request.

Thanking You with Regards

Yours Truly,

./>X'e_ _,f"/// @’T)p{{q \C'_.

Authorized Signatory : ) O \83

ACE INFRACITY DEVELOPERS PRIVATE LIMITED

24




Foy ACE /.-.NF RACITY DEVELOPERS PVT LTh

ANNEXURE ~

CIN: U701020P2012PTC0O52254

Date: «2o.0%. [y
To,

Chief Executive officer

New Okhla Industrial Development Authority
Administrative Complex

Sector— 6 Noida -201301

Subject: Supply of fresh water during operation phase of group housing project “County One O
Seven™ at plot no. GH-01 A/B (Alpha), Sector - 107 Noida (U.P)

. Dear Sit/Madam

We, M/s Ace Infracity Developers Pvt Ltd has planned group ilousfr}g project “County One O
Seven™ at plot no, GH-01 A/B (Alpha), Sector — 107 Noida (U.P)

Now the State Environment Appraisal Committee; Government of U.P. hag desired an assurance
from the concerned authority for supply of fresh water to the above said project, :

80, in view of the above, we would like to tequest your good self, to picase issue us the requisite
assurance, so that the same can be sabmitted to the concerned office for processing the above
case for accordance of Environmental Clearance. :

Thanking You with Regards 7

Yours Truly,

2N

A

o

Authorized Signatory
)

S Al
=l Nops ?’

ACE INFRACITY DEVELOPERS PRIVATE LIMITED

Repd. Nffira: Blat Na 1R Gt ANE AT T ST

s



Acknowledgement
Received one letter from Me/Mr./Sh/ Smt/ ACE infracity developers () Lid.
Regarding:- supply of fresh water during operation phase of group housing project
county one O seven at plot No GH-01 sec-107(UP) Noida {CEG)
On Dated-20- August <2048
No-22-20802018 New Oldila Industrial Development Authority




ANNEXURE ~ @

Solid waste would be generated both during the construction as well as during the operation
phase. The solid waste expected to be generated during the construction phase wili comprise of
excavated materials, used bags, bricks, concrete. MS rods, tiles, wood ee. The following steps
are proposed (o be followed for the management solid waste:
* Construction yards are proposed for storage of construction materials,
* The excavated material such as topsoil and stones will be stacked for reuse during later
stages of construction